SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Date: 12.JAN.2017 17.06:43

T e

G o
v L v
Ref Level 30.00 dém  Offset 1100 db w RBW 300 khz Ref Level 30.00 abm  Offset 11.00 dB w RBW 300 khz
o At 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
mi[1] 15.67 dBm)| Mmi[1] 15.86 dBm)|
o « . 2.5139140 GHz| - a 50 GHz|
Occ Bw & Occ Bw ‘vy .
- LA AN ” SV and A\ p T
10 ] 10 t
0di : 0 di |
| /
-10 -10
\
FovN e = , S VAV y ol Sy
VOV atadY, Yad
-40 -40
50 -50
60d -60
GCF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result |
ML T 2.513914 GHz 15.67 dBm ML 1 2.512505 GHz 15.86 dBm
T1 1 25007867 GHz 10.49 dBm Oce Bw 13.456543457 MHz T1 1 25007867 GHz 10.36 dBm Occ Bw 13.456543457 MHz
T2 1 2.5142433 GHz 11.23 dBm T2 1 2.5142433 GHz 9,96 dbm

Date: 12.JAN.2017 17.06:53

ainnn e

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 12.JAN.2017 17:13:51

T ea

o pectrum 2
Ref Level 30.00 dém Offset 11.90 db w RBW 300 kHz Ref Level 30.00 dém Offset 11.90 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 15.99 dBm| Mi[1] 15.79 dBm)|
” 0 GHZ| i 170380 GHz|
& 5 ¥ Oce Bw 87 MHz %0 y Occ Bw 13.456543457 MHz|
g YA A AN SN S
i y » y S o A ) § vi 7
{ \
% | | % |
0 4 0
J | | L
/ L /
-10 -10 Y
j/ \ { \
VA VAL A A o i n ./ \A A
~4 20 ” ¥ N Ve
-30 -30
-40 -40
-50 -50
-60 di -60
CF 2.535 GHz 1001 pts SEBH 30.0 MHz CF 2.535 GHz 1001 E(s Sgan 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 2,530954 GHz 15.99 d8m 3 2,537038 GHz 15.79 dém
T1 1 2.5282867 GHz 11.22 d8m Occ Bw 13.486513487 MHz T1 1 2.5282867 GHz 10.61 dém Occ Bw 13.456543457 MHz
T2 f 2.5417732 GHz 11.52 dém T2 1 2.5417433 GHz 10.50 dem

Date: 12.JAN.2017 17.14:01

ainmmn e

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

g

JL

Date: 12.JAN.2017 17.16:19

Spectrum - pectrum 2
Ref Level 30.00 GBm  Offset 11,90 dB w RBW 300 kHz Ref Level 20.00 dBm  Offset 11,90 di e RBW 300 kHz
jo Att 30d8  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 12.6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 16.25 dBm| [ZETEY] 15.97 dBm
o - 2.5577650 GHzZ| o . 2.5576150 GHz|
“Oce By 13.426573427 MHz2 ¥ Oce Bw 13.546453546 MHz2
g N, NN Y /S M e It S
10d - T 10 -
5 [ \ |
0 7 Y 0
/ \
-10 df -10d 1‘
- WO N i \i
|20 v -enﬁ,ﬂ,_> oo < vy
ve \
-30 -30
-40 di -40d
-50 di -50 di
60 -60
GCF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.557765 GHz 16.25 dBm ML 1 2.557615 GHz 15.97 dem
TL 1 2.5557867 GHz 11.23 dBm Oce Bw 13.426573427 MHz T1 1 2.5557268 GHz 10.23 d8m Occ Bw 13.546453546 MHz
T2 1 2.5692133 GHz 10.64 dBm T2 1 2.5602732 GHz 10.17 dém

Date: 12.JAN.2017 17.16:30

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-12 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=)

Ref Level 30.00 dm  Offset 11.90 dB w RBW 1 MHz

=]

Ref Level 30.00 dBm Offset 11.90 dB w RBW 1 MHz

o At 30de SWT  57ps @ VBW 3MHz Mode Auto FFT fo At 30d8 SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
| O (@1P% Max
mi[1] 19.45 dBm)| Mi[1] 18.64 dBm)|
20 M 20 M1 2.5124780 GHz|
~]— —Dce B 78422 MHZ] ) e~ 0B 18.421578422 MHz|
10d 10 df
0d 0d !
-10
O ol D8 = ——
N~
a0 -30
-40 -40
50 -50
60d -60
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value L Y-value |__Function | Function Result |
M1 1 2.517832 GHz 19,45 deém M1 3 2.512478 GHz 18.64 dém
T1 1 2.5009291 GHz 12,43 dBm Oce Bw 18.421578422 MHz T1 1 25008492 GHz 11,07 dBm Occ Bw 18.421578422 MHz
T2 1 2.5193506 GHz 13.48 dBm T2 1 2.5192707 GHz 11.24 dBm
L N J VI o8 L JL J W o8

Date: 12.JAN.2017 17.23:27

Date: 12.JAN.2017 17.23:38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o pectrum 2
Ref Level 30.00 dBm Offset 11.90 db & RBW 1 MHz Ref Level 30.00 dém Offset 11.90 db « RBW 1 MHz
jo Att 30de  SWT 5.7 pys @ VBW 3 MHz Mode Auto FFT = Att 30de  SWT 5.7 ys @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
Mi[1] 20.53 dBm| Mi[1] 18.71 dBm|
o « 5 0 GHz| - 2.5397950 GHz
N BB 18.381618382 MHz e e 18.381618382 MHz|
10 di 10 di
0d 0 d y \
/
10 d8m——
Ng T | PN S
20 d
-30 -30
-40 -40
50 -50
-60 di -60
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 1 2.543152 GHz 20.53 d8m 3 2,539795 GHz 18.71 dém
T1 1 2.5258092 GHz 11.96 dB8m Occ Bw 18.381618382 MHz T1 1 2.5258891 GHz 11,62 d8m Occ Bw 18.381618382 MH2
T2 1 2.5441908 GHz 12.94 dBm T2 1 2.5442707 GHz 11.94 dBm
L N J VD 8 L J1 J WD o8

Date: 12.JAN.2017 17.30.34

Date: 12.JAN.2017 17.30.45

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum - pectrum 2
Ref Level 30.00 GBm  Offset 11.90 di w RBW 1 MHz Ref Level 20.00 dBm  Offset 11.90 dB w RBW 1 MHz
jo Att 30ds  SWT 5.7 us @ VBW 3 MHz Mode Auto FFT fo Att 30d8  SWT 5.7 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
MiL1] 18.43 dbm| [ZETEY] 18.85 dBm
- M 2.5680320 GHz| o 2.5525670 GHz|
GBS 18.381618382 MH2 " P ST 18.381618382 MHz2
10d 10
0d 0 :
/
-10 d :7\} 10d
R . = -
20 dl a0 g
-30 -30
-40 di -40 di
50 di -50 di
60 -60
GCF 2.56 GHz 1001 pts Span 40.0 MHz GCF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 2.568032 GHz 18.43 dem ML 1 2.552567 GHz 18.85 dBm
TL 1 2.5508092 GHz 12.24 dBm Oce Bw 18.381618382 MHz T1 1 2.5508492 GHz 11.75 dém Occ Bw 18.381618362 MHz
T2 1 2.5691908 GHz 12.33 dBm T2 1 2.5602308 GHz 11.78 dém
i
L i J ¢ 1 J -

Date: 12.JAN.2017 17.33.08

Date: 12.JAN.2017 17:33:14

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-13 of 30




«auanas.  FCC RF Test Report Report No. : FG6D2925B

Conducted Band Edge

SPORTON INTERNATIONAL INC. Page Number : A7-14 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

\ig
J

( ]

Date: 12.JAN.2017 16:34:52

Date: 12 JAN.2017 16:44:28

||| spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS PABS
20 ‘L‘i‘ne BPURIOUS ) INE_ABS PABS 20 dbiﬁm }jPIIRT) JS_LINE_ABS PABS
)ﬂl ot
0.dBm [ & ode j
8 -10 d&
-10d : / Y
o \ 20ia | |
SPURIOUS_LINE_ABS ] } \ J\ ﬂ e e e . T I
-30 dém f =30 T |
I ” £ AL o on b
R U AN | e ALt Lo Lo L
(s Yook ey ﬂ ] " 3
Wy
-60 db
60 dBm e
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz ] (Ispurious
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs_ | ALimit 2.565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 21.63 dém -8.37 dB
2,415 GHz 2:450 GHz 1.000 MHz 2.49048 GHz -46.09 dBm -21.00 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -10.65 dBm -0.65 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49164 GHz -31.82 dém -18.62 d8 2.571 GHz 2.575 GHz | 1.000 MHz 3.57129 GHz 28.80 dBm 16.80 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -53.95 dBm ~40.95 dB 2,575 GHz 2.576 GHz 1.000 MHz 2.57519 GHz -32.04 dBm -19.04 dB
2.496 GHz 2.505 GHz 100.000 kHz 2,50037 GHz 21.18 dBm -8.82 d 5.576 GHz 2.505 GHz 1.000 MHz 557627 GHz ~34.28 dBm <558 db

] anmnn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 ablfpe—$puriols LINE ABS PABS
10 der
[ 10 de; 1[
[ | s - j
SPURIOUS_LINE_ABS |
g oy -30 dém
W W
| o~ b
a1 L Mkt o B {H i
60 d
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz ] (Ishurious
purious Emissians o Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit 2.565 GHz 2.570 GHz 100.000 khz 2.56833 Ghz 7.52 dbm ~22.08 db
2.475 GHz 2,450 GHz 1.000 MHz 2.49027 GHz -38.18 dém -13.18 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57003 GHz -22.45 dBm -12.45 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -28.21 dém -15.21 d& 5.571 GHz 2.575 Ghz | 1.000 MH2 2.67106 GHz ~16.02 dém 6.02 B
2.495 GHz 2.496 GHz 50.000 kHz 2.49568 GHz -35.08 dBm -22.08 dB 5575 GHz 5.576 GHz 1.000 MHz 257500 GHz ~3.20 dbm 1026 d8
2,496 GHz 2.505 GHz 100.000 kHz 2,50443 GHz 7.93 dém -22.07 dB 5576 GH2 2.605 GHz 1,000 Mz 5 57617 CHs <5 17 G 17 s
-~ v

L J

Date: 12.JAN.2017 16:37:11

J1

J 11—

Date: 12 JAN.2017 16:46:48

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-15 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

\ig
J

Date: 12.JAN.2017 16:36:02

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 kine $PURIOUS ) INE_ABS PABS 20 dbiﬁlﬂ %jPIIRIU JS_LINE_ABS PABS
10 def [\ 10d J “
0.dBm ’ ' ode J
o [\ et
s [ E) ik j
SPURIOUS_LINE_ABS_ ] i A -
1 30d
-30 dem =
d.
-40 dBm yj ]& "n Jil fo dem /W ‘J\.
S N | p W]
Nt ¥ i
-60 dB
-60 dam -
Start 2.565 GHz 10005 pts Stop 2.595 GHz
S(ur.t 2.475 GHZ 8004 pts Stop 2.505 GHz SDI‘I"DUS
purious Emissions . Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
__Rangelow | Rangeup | RBW | ___Frequency | PowerAbs |  Atimit 2.565 GHz 2.570 Ghz 100.000 kHz 2.56966 GHz 20.48 dBm ~9.52 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -45.78 dBm -20.78 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -11.22 dBm -1.22 dB
2.430 GHz 2.495 GHz 1.000 MHz 2.49138 GHz -32.28 dBm -19.28 dB 3.571 GHz 5.675 GHz 1.000 MH2 2.67121 GHz ~55.96 dbm 16.96 db
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -54.68 dBm -41.68 dB 2,575 GHz 2.576 GHz | 1.000 MHz 2.57527 GHz -42.84 dBm -20.84 dB
2.496 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 20,75 dBm -9.25 dB 5 576 Gliz 5568 Criz WL S eYeAE s =34 & i .53 b

]

Date: 12 JAN.2017 16:45:38

L

J

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 ablfpe—$puriols LINE ABS PABS
10 dBr
[ 10 de; \
{ | e l
0
SPURIOUS_LINE_ABS | -y [
-30 dém
Mw
. -40d
A .
s0d
60 d
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.505 GHz ] (Ishurious
ppurious Emissions o Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit 2.565 GHz 2.570 GHz 100.000 khz 2.56953 Ghz 7.10 dém ~22.90 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49033 GHz -40.85 dém -15.85 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -24.51 dBm -14.51 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -30.64 dBm -17.64 dB 5.571 GHz 2.575 Ghz | 1.000 MH2 2.57106 GHz ~17.66 dém ~7.66.0b
2.495 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -39.67 dBm -26.67 dB 5575 GHz 2.576 GHz 1.000 MHz 567504 GHz ~55.5¢ dbm T
2,496 GHz 2.505 GHz 100.000 kHz 2,50444 GHz 7.09 dém -22.91 dB 5576 GH2 2.605 GHz 1,000 Mz 5 57615 CHs <55 50 0 5608
-~ v

L J

Date: 12.JAN.2017 16:38:21

J1

J

Date: 12 JAN.2017 16:47.58

(L

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-16

of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

\ig
J

Date: 12.JAN.2017 16:51:36

||| spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 dhifie _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ARS PABS
] fﬂ\
0 dém fJ ‘ ode J k
1048 ] L -10 de j \
I, —
SPURIOUS_LINE_ABS_ Rl '\ ﬂ f l -
-30 dBm ] el ” /
A | '
0 dem
40 d8m
I Lo e : Pl
o respasrm J AW
LJ w,\’ WAV 60 dB
-0 dBm
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 GHz | |[gomone
purious Emissions . Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs _| Atimit | 2.560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 21.61 dém -8.39 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48290 GHz -32.98 dBm -7.98 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -11.38 dBm -1.38 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49174 GHz -38.31 dém -25.31 d8 2.571 GHz .575 GHz 1,000 MH2 5.67146 GHz 5357 dbm 13.07 B
2.495 GHz 2.496 GHz 100.000 kHz 2,49600 GHz -50.51 dBm -37.51 d8 5575 GHz 2.580 GHz | 1,000 MHz 257643 GHz ~3% 05 GBmm =55 B b
2.496 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 21.39 dBm -8.61 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58707 GHz -40.41 dBm -15.41 dB

]

Date: 12 JAN.2017 17:01:14

L

] L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 ghife _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS PABS
10 dBr
¢ e W“
J l 10 dB 1
FHE AR } ! o k‘d “\i“
oo ‘,r‘ 30 dém ~
ot H -40 df g, .‘N
MW s0d s
-60 d
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ishurious
Spurious Emissions | T
_— Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
—Rangelow | Rangeup | RBW |  Frequency | PowerAbs | atimit | 2.560 GHz 2.570 GHz 100.000 khz 2.56300 GHz .61 dbm -25.19 dB
SIS Gl 21490 GHz 15000  MHe 2.49049 GHz -31,33 dbm -6.33 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57004 GHz -24.75 dBm -14.75 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49481 GHz -23.77 dBm -10.77 d& 5.571 GHz 2.575 GHz | 1.000 MH2 2.57148 GHz ~16.97 dém 57 db
2.495 GHz 2.496 GHz 100,000 kHz 2.49592 GHz -32.45 dBm -19.45 dB 5575 GHz 2.580 GHz 1.000 MHz 5 67505 GHz ~51.01 dbm —idB
2.496 GHz 2.510 GHz 100.000 kHz 2.50844 GHz 5.08 dém -24.92 dB 5580 GH2 2.605 GHz 1,000 Mz 5SSO0 CHs 5557 &t o7 s
~ Y

L J

Date: 12.JAN.2017 16:53:56

J1

J 11—

Date: 12 JAN.2017 17:03:34

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-17 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG

6D2925B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

||| spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 dbiie _$PURIOUS LINE ABS pABS 20 dhifie_$PURIOUS LINE ABS PABS
10 de ﬂ 10d H
0 dém J ‘ ode \
o [\ - H
& ‘ —
SPURIOUS_LINE_ABS_ J‘ x I 1
- I 30d L
-30 dBm t 1 ﬂ ” j]
\ o dem
40 dBm f”“#\._‘ Jm | }m
/ ! \ L‘"\ L\ A H m«.w” \;
W S VL ||
60 dem
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 Ghz 8004 pts Stop 2.51 GHz | |[5oomore
purious Emissions . Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit 2.560 GHz 2.570 Ghz 100.000 kHz 2.56943 Ghz 20.04 dBm ~9.96 db
2,415 GHz 2:450 GHz 1,000 Miiz 2:48310 GHz -35.35 dBm -10.35 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -13.89 dBm -3.89 d8
2.430 GHz 2.495 GHz 1.000 MHz 2.49170 GHz -39.52 dBm -26.52 d& 5.571 GHz 5.575 GHz 2.000 Mz 557115 CHs BL550bm 51358
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -49.24 dBm -36.24 dB R AR T UToTi ST I T
2.496 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 20.49 dBm -9.51 d8 2.580 GHz 2.595 GHz 1.000 MHz 2.58727 GHz -38.68 dBm -13.68 dB
-

J

Date: 12.JAN.2017 16:52:46

]

Date: 12 JAN.2017 17:02:24

L

J

anmnnn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 dhlfe$EURIOUS ) INE_ABS PABS 20 dhifie_§PURIOUS LINE ABS PAS
10 der
. gt | d hiaa l
l ) 10 de )
J 11| 199
LINE_ABS ; L
- J} -~ w%n“
] w 40d —
Aot e e R
s s0d
60 d
Start 2.56 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.51 6Hz ] (Ishurious
Spurious Emissions | T
_— Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.560 GHz 2.570 GHz 100.000 khz 2.56181 Ghz 4.13 dBm -25.67 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49032 GHz -32.52 dém -7.52 d8 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -26.23 dBm -16.23 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49461 GHz -26.28 dBm -13.28 dB 5.571 GHz 2.575 Ghz | 1.000 MH2 5.67107 GHz ~50.75 dBm -10.75 dB
2.495 GHz 2.496 GHz 100,000 kHz 2.49542 GHz -36.40 dBm -23.40 dB 5575 GHz 5.580 GHz 1.000 MHz 257528 Ghz 23.33 dBm -i033d8
2,496 GHz 2.510 GHz 100.000 kHz 2,50788 GHz 4.12 dBm -25.88 dB 5580 GH2 2.605 GHz 1.000 MHz 5 58023 CHs 255,63 dm 403 dB
-~ v

L J

Date: 12.JAN.2017 16:55:05

J1

J

Date: 12 JAN.2017 17:04:44

L

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-18

of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 12.JAN.2017 17:08:23

L

Date: 12.JAN.2017 17:18:00

ao
Spectrum l'g’ Spectrum I 5
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHIE GHNEKABS _ PAEs
20 ghife _BPURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS pABs
[
10 d: n 10d ‘
H 0de 1
0 dém k
I 1t l
| A aa l
SPURIOUS_LINE_ABS _ | / M | —
-30 dBm A a— l ’
a8 -
- | [ 40 com K .
i A7 Lﬁ.,.w.ﬂ
W WA \WWJV 60 dB
60 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ispurious
purious Emissions . Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs _ | ALimit 2.555 GHz 2.570 GHz 100.000 kHz 2.56917 GHz 21.70 dém -8.30 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48748 GHz -36.07 dBm -11.07 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -14.48 dBm -4.48 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49454 GHz -36.51 dém -23.51d8 2.671 GHz 2.575 GHz | 1.000 MHz 3.57217 GHz 24.18 dBm 1418 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49501 GHz -51.54 dBm -38.54 dB 5.575 GHz 5.585 GHz 1,000 MHz 257600 GHz ~37.97 dém 5407 b
2.496 GHz 2.515 GHz 100.000 kHz 2.50085 GHz 20.95 dém -9.05 de 2.585 GHz 2.595 GHz 1,000 MHz 2.58645 GHz -47.67 dBm -22.67 dB
~

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,90 dB Mode Auto Sweep

L J

Date: 12.JAN.2017 17:10:42

J1

Date: 12 JAN.2017 17:20:1

9

@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIES CHNEKABS _ PABS
20 dhife~$RURIOUS LINE_ABS PABS 20 dhifie_§PURIOUS LINE ABS baks
|
10 dBr -
N M |
LINE_ABS } J M! ke, L
B Y ¥
Y |
W -40d
P
s0d
60 d
50 d8
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ishurious
Spurious Emissions | imi
_— Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  Atimit | 2.555 GHz 2.570 GHz 100.000 khz 2.55776 Ghz 3.80 dBm ~26.20 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48965 GHz -27.26 dém -2.26 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -25.47 dBm -15.47 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49434 GHz -25.80 dém -12.80 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57121 GHz 21.34 dBm C11.34 db
2.495 GHz 2.496 GHz 150,000 kHz 2.49584 GHz -33.28 dBm -20.28 d8 5.575 GHz 2585 GHz | 1,000 MHz 557611 GHz ~55.97 dBm “aa7 de
2,496 GHz 2.515 GHz 100.000 kHz 2,51133 GHz 4.12 dBm -25.88 dB 5585 GHz 5.505 GH2 1.000 MH2 2.68505 GHz ~31 34 dBm 634dB
-~ v

J 11—

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-19 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

\ig
J

Date: 12.JAN.2017 17:09:33

||| spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS | SPURIGHIE GHAEKABS_ PARs
20 dhifie _$PURIOUS LINE_ABS PABS 20 dblfe_$PURIOUS LINE ABS PABS
11
10 dB n 10d H
0 dém H 0de J K 1
|
20ds ”. -10 de v‘ \“ l
{ A |
SPURIOUS_LINE_ABS _ | }J‘ \"\ —
-30 dBm =0 f
— Ze ,fT J -40 dém Y
JA '\'\-—_‘-jw\ 1 o I\n il j /‘ﬂi” i ﬁ A w
y i 7 ot
" v L\
= e T T e fad WA 60.d8
-0 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz J | [5uions
purious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit
__Rangelow | Rangeup | RBW l Fraquency Power Abs _| ALimit 2.555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 15.93 dém -10.07 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48748 GHz -36.98 dém -11.98 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -14.19 dBm -4.19 dB
2,490 GHz 2.495 GHz 1.000 MHz 2,49396 GHz -38.11 dém -25.11 d 2.571 GHz .575 GHz 1,000 MHz 5.67118 GHz 33.89 dBm 53.80 dB
2.495 GHz 2.496 GHz 150.000 kHz 2,49501 GHz -51.63 dBm -38.63 dB 5575 GHz 5.585 GHz | 1,000 MHz 2.67591 GHz 55 94 B ~5t 94 b
2.496 GHz 2.515 GHz 100.000 kHz 2.50083 GHz 20.95 dém -9.05 d8 2.585 GHz 2.595 GHz 1.000 MHz 2.58701 GHz -47.46 dBm -22.46 dB

L JU J

Date: 12 JAN.2017 17:19.09

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 ghife _$PURIOUS LINE_ABS PABS 20 dbipe_$PURIOUS LINE ABS Paps
|
10 dBr -
Ty ml 1
s [ J [
LINE_ABS | ! l, S
] ¢
i 3 i
N
-50 di
60 d
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.515 GHz ] (Ishurious
Spurious Emissions | T
_— Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.555 GHz 2.570 GHz 100.000 khz 2.55982 Ghz 1.97 dém -28.03 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48964 GHz -30.23 dém -5.23d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -27.20 dBm -17.20 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49402 GHz -27.37 dBm -14.37 dB 5.571 GHz 2.575 GHz | 1.000 MH2 .67170 GHz ~55.75 dém -12.75 dB
2.495 GHz 2.496 GHz 150,000 kHz 2.49596 GHz -36.47 dBm -23.47 dB 2.575 GHz 2.585 GHz 1.000 MHz 2. 67576 GHz ~53.66 dbm —i066d8
2.496 GHz 2.515 GHz 100.000 kHz 2.51243 GHz 2.70 dBm -27.30 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58539 GHz -32.47 dBm -7.47 dB
~ Y

L J

Date: 12.JAN.2017 17:11:52

J1 J

Date: 12 JAN.2017 17:21:29

(1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-20 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

\ig
J

Date: 12.JAN.2017 17:25:07

||| spectrum I
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAFS [ SPURIGUE GHNEKABS PARS
20 dbiie _$PURIOUS LINE ABS PAS 20 dhifie_$PURIOUS LINE ABS PABS
soidBi ﬂ 10d
0dém H 0de
i T |
- { e |
SPURIOUS_LINE_ABS _ ] ( b’ [ )
30 dém J A ‘f
" [ T\ | A
-40 dBm T x
j “W__.J\ "WI M Lﬂ ﬂ M | Lo
g JRRPTITN VA W LD O
% ¥
. K% DV NPT RS || il
60 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 Ghz 8004 pts Stop 2.52 GHz | |[5oonone
purious Emissions . Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit 2.550 GHz 2.570 Ghz 100.000 kHz 2.56892 Ghz 21.20 dBm ~6.80 db
2,415 GHz 2:450 GHz 1.000 MHz 248325 GHz -37.83 dBm -12.83 d8 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -13.74 dBm -3.74 d8
2.430 GHz 2.495 GHz 1.000 MHz 2.49224 GHz -37.10 dBm -24.10 d& 2.571 GHz 5.575 GHz 2.000 Mz 557100 CHs 5 o b 55148
2.495 GHz 2.496 GHz 200.000 kHz 249565 GHz -50.90 dBm -37.90 dB S EE G PR T UToTi TR T T = RIS
2.496 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 21.42 dBm -8.58 d 2.590 GHz 2.595 GHz 1,000 MHz 2.59340 GHz -47.78 dBm -22.78 dB

L JU J

Date: 12 JAN.2017 17:34:43

annn e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIES CHNEKABS _ PABS
20 dhlfe$EURIOUS ) INE_ABS PABS 20 dhifie_§PURIOUS LINE ABS pAS
10d 10 dBr
0 dem Yo 0 e ¥ 1
10d r -10 de | |
==am \ |
SPURIOUS_LINE_ABS
) o
-30 dam— - o \.,\_\
o —— =
40d T—
-50 di
S0 dB
-60 d
60 dB
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ] (Ispurious
Spurious Emissions | T
_— Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.550 GHz 2.570 Ghz 100.000 kHz 2.55315 Ghz 2.33 dém -27.67 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48675 GHz -29.20 dém -4.20 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57007 GHz -24.91 dBm -14.91 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -27.76 dBm -14.76 dB 2.671 GHz 2.675 GHz 1.000 MH2 2.67100 GHz ~2.66 dém -12.86 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49576 GHz -34.38 dBm -21.38 dB 2.575 GHz 2.590 GHz | 1.000 MHz 2. 6716 GHz ~3.70 dbm -1676°d8
2.496 GHz 2.520 GHz 100.000 kHz 2.51468 GHz 2.33 dBm -27.67 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59000 GHz -35.29 dBm -10.29 dB
~ Y

L J

Date: 12.JAN.2017 17:27:27

J1 J

Date: 12 JAN.2017 17:38:13

(1

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-21 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum

Spectrum I

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.90 d&

Mode Auto Sweep

@1 AvaPwr

-30 dBm

Ref Level 30,00 dem
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 Jldne $PURIOUS _)LINE_ABS PABS 20 dbiﬁlﬂ }jPIIRI()\lS INE_ABS PABS
10 del ﬂ 10d
0 dém ) k 0de
10 d8 -10d l
o0 { -20 d8 T
SPURIOUS_LINE_ABS_ ] +—

Date: 12.JAN.2017 17:26:17

Date: 12 JAN.2017 17:35:53

Pl f
t RN
Mﬂ LYY "IV WYY
60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz | |[§ahans
Spurious Emissions - Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.57 dBm -9.43 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48328 GHz -38.68 dém -13.68 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57005 GHz -14.58 dBm -4.58 dB
2,490 GHz 2.495 GHz 1.000 MHz 2.49253 GHz -37.47 dém -24.47 d& 2.571 GHz 2.575 GHz | 1.000 MHz 2.57155 GHz -32.13 dBm -22.13 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49566 GHz -51.23 dBm -38.23 d8B 2.575 GHz 2.590 GHz 1.000 MHz 2.57611 GHz -34.06 dBm -21.06 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50112 GHz 20.52 dBm -9.48 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59078 GHz -47.10 dBm -22.10 dB
~
J [ we [ )i ) QTN o8

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 3 Spectrum =
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIES CHNEKABS _ PABS
20 ghife _$PURIOUS LINE_ABS PABS 20 dbipe_$PURIOUS LINE ABS PABS
10 dBr
Nk 0 - 1
1| |
— ( o e |
LINE_ABS / l H‘
oz
i ) o N NM
K Mo,
/ -40 dl
L )
-50 di
-60 d
60 dB
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz ] (Ispurious
Spurious Emissions | T
_— Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit
__Rangelow | Rangelp | RBW |  Frequency | PowerAbs |  Atimit | 2.550 GHz 2.570 GHz 100.000 khz 2.55136 Ghz 1.19 dém -28.81 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -30.62 dém -5.62 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -26.83 dBm -16.83 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -29,72 dBm -16.72 d 5.571 GHz 2.575 GHz | 1.000 MHz 267332 GHz 54 14 B “T4 14.0b
2.495 GHz 2.496 GHz 200.000 kHz 2.49580 GHz -36.55 dBm -23.55 dB 5575 GHz 2.590 GHz 1.000 MHz 267500 GHz TS AT
P S0 100Con bz 2.51057 GHz 1.41 dBm -28.59 d8 2.590 GHz 2.595 GHz 1.000 MHz 2.59002 GHz -36.40 dBm -11.40 dB
~ Y

L J

Date: 12.JAN.2017 17:28:36

J1

J

Date: 12 JAN.2017 17:37:.03

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-22 of 30



«auanas.  FCC RF Test Report Report No. : FG6D2925B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number : A7-23 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
2 Saaa -40 dBy . .
=~ VARV YN
W) _AWM W ~ AP et v A ——AA
i Pt
-60 dBr
70 dB =70 dB
-80 di -80 dei
o0 de o0 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -47.63 dBm -22.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -47.83 dBm -22,83 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.30356 GHz -47.44 dBm -22.44 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -47.14 dBm -22.14 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98427 GHz -43,96 dBm -18,96 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.97895 GHz -44.18 dBm -19,18 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.84 dBm -16.84 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99705 GHz -41.96 dBm -16.96 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76989 GHz -38.80 dém -13.80 de 10.000 GHz 18.000 GHz | 1.000 MHz 15.76739 GHz -38.76 dBm -13.76 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.78614 GHz -38.54 dBm -13.54 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79464 GHz -38.51 dBm -13.51 dB
T
L )i J (] L J{ J O]

Date: 12.JAN.2017 16:39:15

Date: 12 JAN.2017 16:40:09

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
.10 ddRR—HBURIOUS J INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS pAkS
_LINE_ABS LINE_ABS
" 40 dBr M n
PSRN S A = VSRRV A Ao
. MW‘MWW I DO e il
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -47,79 dBm -22,79 dB 30,000 MHz 1.000 GHz | 1.000 MHz 947.40380 MHz -47.83 dBm -22,83 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.14717 GHz -47.53 dBm -22,53 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.27675 GHz -47.30 dBm -22.30 d&
2.580 GHz 5.000 GHz | 1.000 MHz 4.98427 GHz -44,21 dém -19.21 d8 2.580 GHz | 5,000 GHz 1.000 MHz 4.99056 GHz -44.14 dBm -19,14 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84707 GHz -41.99 dém -16.99 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -42.02 dém -17.02 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76489 GHz -38.60 dBm -13.60 dB 10.000 GHz 18.000 GHz | 1.000 MHz 17.75227 GHz -38.88 dBm -13.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78664 GHz -38.58 dBm -13.58 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78714 GHz -38.56 dBm -13.56 dB
26
L ) J QI o8 L JU J (O]

Date: 12.JAN.2017 16:41:44

Date: 12.JAN.2017 16:42:38

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

1 A7-24 of 30

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
heck PABS Limit ¢heck PABS
SPURIONS | INE_ABS PARS -10 d8RR—HPURIONS JINE ABS PARS
S_LINE_ABS LINE_ABS
" . " = -40 dBf v A Sa Saa~y
% PPN Ve VRNV TVVIN TaN Attt mnrnd o A P PYpRp—— VRNV VoA A
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 888.26337 MHz -47.88 dBm -22.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -47.57 dBm -22,57 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.26484 GHz -47.54 dBm -22.54 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.31051 GHz -47.23 dBm -22.23 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99492 GHz -44,20 dBm -19.20 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.99492 GHz -44.16 dBm -19,16 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99205 GHz -42.06 dBm -17.06 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.60 dBm -16.60 d&
10.000 GHz 18.000 GHz 1.000 MHz 17.76076 GHz -38.88 dBm -13.88 d8 10.000 GHz 18.000 GHz | 1.000 MHz 17.74777 GHz -38.87 dBm -13.87 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.87363 GHz -38.56 dBm -13.56 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79264 GHz -38.43 dBm -13.43 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 12.JAN.2017 16:48:52

Date: 12 JAN.2017 16:49:46

LTE Band

7 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 12.JAN.2017 16:56:00

Date: 12.JAN.2017 16:56:53

ctrum
Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr @1 Avgpur
Limit fheck PARS Limit fheck PABS
SPURIONS | INE_ABS PARS -10 ddRR—FPURIONS | INE_ABS PABS
20dB
5_LINE_ABS AS‘FJ_“R_“. LINE_ABS
1 v 5 40 dBm—] -
"y "l AT v M Al uT A e
_J .WW'K/—M'NW' s .J e A ™ A i
60.dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 946.43428 MHz -47.51 dém -22.51 dB 30.000 MHz 1.000 GHz 1.000 MHz 972.12644 MHz -47,79 dBm -22,79 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -35.44 dBm -10.44 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48330 GHz -36.45 dBm -11.45 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.14809 GHz -44.01 dBm -19.01 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.98427 GHz -44,17 dBm -19.17 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -42.01 dBm -17.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -41.98 dBm -16.98 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76889 GHz -38.90 dBm -13.90 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.76789 GHz -38.68 dBm -13.68 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.80364 GHz -38.43 dBm -13.43 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78764 GHz -38.51 dBm -13.51 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band

7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -47.85 dBm -22.85 dB 30.000 MHz 1.000 GHz 1.000 MHz 923.65067 MHz -47.71 dBm -22.71 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.28420 GHz -47.64 dBm -22.64 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.33733 GHz -47.53 dBm -22.53 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.98669 GHz -43,86 dBm -18.86 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.98621 GHz -44,17 dBm -19.17 dB8
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -42.01 dBm -17.01 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -42.00 dBm -17.00 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77389 GHz -38.85 dBm -13.85 d8 10.000 GHz 18.000 GHz | 1.000 MHz 17.75277 GHz -38.74 dBm -13.74 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.78614 GHz -38.52 dBm -13.52 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78764 GHz -38.48 dBm -13.48 dB
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum B pect s
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.90 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 906.68416 MHz -47.67 dBm -22,67 dB 30,000 MHz 1.000 GHz | 1.000 MHz 894.08046 MHz -47.81 dBm -22,81 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.31349 GHz -47.65 dBm -22.65 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.31101 GHz -47.58 dBm -22.58 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99153 GHz -44,19 dBm -19,19 d8 2.580 GHz | 5,000 GHz 1.000 MHz 4.98476 GHz -44.19 dBm -19,19 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.48 dBm -16.48 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.41 dBm -16.41 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76339 GHz -38.93 dBm -13.93 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.21142 GHz -39.01 dBm -14.01 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.78664 GHz -38.64 dBm -13.64 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.77614 GHz -38.34 dBm -13.34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

LTE Band

7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum [ spectrum o
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 896.01949 MHz -47.89 dBm -22.89 dB 30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz -47.61 dBm -22,61 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -39.95 dBm -14.95 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48777 GHz -38.73 dBm -13.73 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.99105 GHz -44.13 dBm -19,13 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.98814 GHz -44.02 dBm -19.02 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.78 dBm -16.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.90 dBm -16.90 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76589 GHz -38.79 dém -13.79 d8 10.000 GHz 18.000 GHz | 1.000 MHz 15.76689 GHz -38.74 dBm -13.74 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.79364 GHz -38.42 dBm -13.42 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79714 GHz -38.29 dBm -13.29 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -47.63 dBm -22,63 dB 30,000 MHz 1.000 GHz | 1.000 MHz 943.52574 MHz -47.67 dBm -22,67 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.31101 GHz -47.31 dBm -22.31 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.46542 GHz -47.53 dém -22.53 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.99879 GHz -44,18 dBm -19,18 d8 2.580 GHz | 5,000 GHz 1.000 MHz 4.98718 GHz -44.31 dBm -19.31dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85356 GHz -41.85 dém -16.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -41.97 dém -16.97 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77189 GHz -38.81 dBm -13.81 dB 10.000 GHz 18.000 GHz | 1.000 MHz 15.76789 GHz -38.84 dBm -13.84 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.79264 GHz -38.49 dBm -13.49 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79164 GHz -38.65 dBm -13.65 dB
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Report No. : FG6D2925B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum [ spectrum -
Ref Level 0.00 dém Offset 11.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 11.90 d8 Mode Auto Sweep
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Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -47.84 dBm -22.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 842.69615 MHz -47.83 dBm -22,83 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.27725 GHz -47.56 dBm -22.56 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.28768 GHz -47.39 dBm -22.39 dB
2.580 GHz 5.000 GHz | 1.000 MHz 2.58266 GHz -26.76 dBm -1.76 dB 2.580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -27.10 dBm -2,10 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85156 GHz -42.02 dém -17.02 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.87 dBm -16.87 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.74277 GHz -38.93 dBm -13.93 d8 10.000 GHz 18.000 GHz | 1.000 MHz 17.75177 GHz -38.92 dBm -13.92 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.79364 GHz -38.57 dBm -13.57 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78514 GHz -38.54 dBm -13.54 dB
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LTE Band
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Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 859.66267 MHz -47,73 dém -22.73 dB 30.000 MHz 1.000 GHz 1.000 MHz 907.16892 MHz -47.84 dBm -22.84 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -40.32 dBm -15.32 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48379 GHz -39.45 dBm -14.45 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.97895 GHz -44.14 dBm -19.14 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.98863 GHz -44,20 dBm -19.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.70 dBm -16.70 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.75 dBm -16.75 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76989 GHz -38.83 dBm -13.83 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.76739 GHz -38.73 dBm -13.73 dB8
18.000 GHz 26.000 GHz 1.000 MHz 19.79564 GHz -38.52 dBm -13.52 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.85263 GHz -38.60 dBm -13.60 d&
ST
{ ) J (O] L J J QI e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A7-28 of 30
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FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum [ spectrum o
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Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -47.69 dBm -22.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 925.10495 MHz -47.72 dBm -22.72 d8
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -41.99 dBm -16.99 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -40.45 dBm -15.45 dB
2,580 GHz 5.000 GHz | 1.000 MHz 4.97895 GHz -44,11 dBm -19.11 dB 2,580 GHz | 5.000 GHz 1.000 MHz 4.99879 GHz -44.19 dBm -19,19 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -42.04 dBm -17.04 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.94 dBm -16.94 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77139 GHz -38.94 dBm -13.94 d8 10.000 GHz 18.000 GHz | 1.000 MHz 165.77539 GHz -38.80 dBm -13.80 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.78964 GHz -38.53 dBm -13.53 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.79414 GHz -38.26 dBm -13.26 dB
T
[ )i ) QI o8 ( )i ) I w8

Date: 12.JAN.2017 17:31:59

Date: 12 JAN.2017 17:32:53

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum B pect s
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Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -47.69 dBm -22,69 dB 30,000 MHz 1.000 GHz | 1.000 MHz 911.53173 MHz -47.82 dBm -22,82 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.26285 GHz -47.55 dBm -22,55 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.14766 GHz -47.57 dém -22.57 dB
2.580 GHz 5.000 GHz | 1.000 MHz 2.58702 GHz -29,85 dBm -4.85 dB 2.580 GHz | 5,000 GHz 1.000 MHz 2.58702 GHz -27.59 dBm -2,59 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -41.89 dém -16.89 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.68 dBm -16.68 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76389 GHz -38.60 dBm -13.60 dB 10.000 GHz 18.000 GHz | 1.000 MHz 16.38685 GHz -38.94 dBm -13.94 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.79614 GHz -38.56 dBm -13.56 dB 18.000 GHz 26.000 GHz 1.000 MHz 19.78764 GHz -38.57 dBm -13.57 dB
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«auanas.  FCC RF Test Report

Report No. : FG6D2925B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0031
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0002
10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0047
20 Normal Voltage 0.0000
20 Battery End Point 0.0058
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.1 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG6D2925B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2 / 1.4MHz (Average) (GT - LC =-0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 23.78 0.2388 23.48 0.2228
Middle QPSK 3 0 23.79 0.2393 23.49 0.2234
Highest 3 0 23.70 0.2344 23.40 0.2188
Lowest 1 0 22.99 0.1991 22.69 0.1858
Middle 16QAM 1 0 22.98 0.1986 22.68 0.1854
Highest 1 0 22.88 0.1941 22.58 0.1811
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = -0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.71 0.2350 23.41 0.2193
Middle QPSK 1 0 23.70 0.2344 23.40 0.2188
Highest 1 0 23.67 0.2328 23.37 0.2173
Lowest 1 8 22.91 0.1954 22.61 0.1824
Middle 16QAM 1 8 22.99 0.1991 22.69 0.1858
Highest 1 8 22.90 0.1950 22.60 0.1820
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = -0.3 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.52 0.2249 23.22 0.2099
Middle QPSK 1 0 23.78 0.2388 23.48 0.2228
Highest 1 0 23.62 0.2301 23.32 0.2148
Lowest 1 24 22.84 0.1923 22.54 0.1795
Middle 16QAM 1 24 22.98 0.1986 22.68 0.1854
Highest 1 24 22.58 0.1811 22.28 0.1690
Limit EIRP < 2W Result PASS
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e 3 FCC RF Test Report

Report No. : FG6D2925B

LTE Band 2 / 10MHz (Average) (GT - LC = -0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 23.32 0.2148 23.02 0.2004
Middle QPSK 1 25 23.56 0.2270 23.26 0.2118
Highest 1 25 23.35 0.2163 23.05 0.2018
Lowest 1 25 22.65 0.1841 22.35 0.1718
Middle 16QAM 1 25 22.87 0.1936 22.57 0.1807
Highest 1 25 22.65 0.1841 22.35 0.1718
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = -0.3 dB)
RB Conducted EIRP
Channel Mode Size | Offset [Power (dBm)|[Power (Watts] EIRP(dBm) [ EIRP(W)
Lowest 1 0 23.46 0.2218 23.16 0.2070
Middle QPSK 1 0 23.80 0.2399 23.50 0.2239
Highest 1 0 23.69 0.2339 23.39 0.2183
Lowest 1 74 22.85 0.1928 22.55 0.1799
Middle 16QAM 1 74 23.00 0.1995 22.70 0.1862
Highest 1 74 22.60 0.1820 22.30 0.1698
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = -0.3 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 23.85 0.2427 23.55 0.2265
Middle QPSK 1 0 23.83 0.2415 23.53 0.2254
Highest 1 0 23.83 0.2415 23.53 0.2254
Lowest 1 0 22.99 0.1991 22.69 0.1858
Middle 16QAM 1 0 22.94 0.1968 22.64 0.1837
Highest 1 0 22.99 0.1991 22.69 0.1858
Limit EIRP < 2W Result PASS
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Report No. : FG6D2925B

LTE Band 5/ 1.4MHz (Average) (GT - LC = -3.7 dB)

Channel Mode RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 3 1 24.45 0.2786 18.60 0.0724
Middle QPSK 3 1 24.30 0.2692 18.45 0.0700
Highest 3 1 24.21 0.2636 18.36 0.0685
Lowest 1 3 23.49 0.2234 17.64 0.0581
Middle 16QAM 1 3 23.35 0.2163 17.50 0.0562
Highest 1 3 23.44 0.2208 17.59 0.0574

Limit ERP < 7W Result PASS

LTE Band 5 / 3MHz (Average) (GT - LC = -3.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 8 24.41 0.2761 18.56 0.0718
Middle QPSK 1 8 24.34 0.2716 18.49 0.0706
Highest 1 8 24.44 0.2780 18.59 0.0723
Lowest 1 14 22.33 0.1710 16.48 0.0445
Middle 16QAM 1 14 22.31 0.1702 16.46 0.0443
Highest 1 14 23.49 0.2234 17.64 0.0581

Limit ERP < 7W Result PASS

LTE Band 5/ 5MHz (Average) (GT - LC = -3.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 24.45 0.2786 18.60 0.0724
Middle QPSK 1 0 24.37 0.2735 18.52 0.0711
Highest 1 0 24.45 0.2786 18.60 0.0724
Lowest 1 24 23.34 0.2158 17.49 0.0561
Middle 16QAM 1 24 23.34 0.2158 17.49 0.0561
Highest 1 24 23.46 0.2218 17.61 0.0577

Limit ERP < 7W Result PASS
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SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6D2925B

LTE Band 5/ 10MHz (Average) (GT - LC = -3.7 dB)

RB Conducted ERP
Channel Mode Size | Offset |Power (dBm)[Power (Watts| ERP(dBm) ERP(W)
Lowest 1 0 24.42 0.2767 18.57 0.0719
Middle QPSK 1 0 24.46 0.2793 18.61 0.0726
Highest 1 0 24.42 0.2767 18.57 0.0719
Lowest 1 49 23.36 0.2168 17.51 0.0564
Middle 16QAM 1 49 23.42 0.2198 17.57 0.0571
Highest 1 49 23.50 0.2239 17.65 0.0582

Limit ERP < 7W Result PASS
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SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 5MHz (Average) (GT - LC = 0.4 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 12.00 23.75 0.2371 24.15 0.2600
Middle QPSK 1.00 | 12.00 24.04 0.2535 24.44 0.2780
Highest 1.00 [ 12.00 23.78 0.2388 24.18 0.2618
Lowest 1.00 | 12.00 22.96 0.1977 23.36 0.2168
Middle 16QAM 1.00 [ 12.00 23.21 0.2094 23.61 0.2296
Highest 1.00 | 12.00 22.98 0.1986 23.38 0.2178
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 0.4 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 25 23.75 0.2371 24.15 0.2600
Middle QPSK 1.00 25 24.03 0.2529 24.43 0.2773
Highest 1.00 25 23.79 0.2393 2419 0.2624
Lowest 1.00 [ 0.00 22.93 0.1963 23.33 0.2153
Middle 16QAM 1.00 0.00 23.22 0.2099 23.62 0.2301
Highest 1.00 [ 0.00 23.03 0.2009 23.43 0.2203
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = 0.4 dB)
Channel Mode RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 [ 74.00 23.95 0.2483 24.35 0.2723
Middle QPSK 1.00 | 74.00 24.04 0.2535 24.44 0.2780
Highest 1.00 | 74.00 23.88 0.2443 24.28 0.2679
Lowest 1.00 | 74.00 23.23 0.2104 23.63 0.2307
Middle 16QAM 1.00 [ 74.00 23.28 0.2128 23.68 0.2333
Highest 1.00 | 74.00 23.05 0.2018 23.45 0.2213
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e e FCC RF Test Report

Report No. : FG6D2925B

LTE Band 7 / 20MHz (Average) (GT - LC = 0.4 dB)
RB Conducted EIRP
Channel Mode Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1.00 [ 0.00 23.83 0.2415 24.23 0.2649
Middle QPSK 1.00 0.00 24.06 0.2547 24.46 0.2793
Highest 1.00 | 0.00 23.85 0.2427 24.25 0.2661
Lowest 1.00 | 99.00 23.22 0.2099 23.62 0.2301
Middle 16QAM 1.00 [ 99.00 23.30 0.2138 23.70 0.2344
Highest 1.00 | 99.00 23.08 0.2032 23.48 0.2228

Limit EIRP < 2W Result PASS
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Radiated Spurious Emission
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3701.4 -52.12 -13 -39.12 -47.96 -58.69 1.67 8.24 H
5552.1 -34.19 -13 -21.19 -36.88 -41.26 2.65 9.72 H
7402.8 -62.14 -13 -49.14 -66.33 -71.28 2.46 11.60 H
9253.5 -50.05 -13 -37.05 -56.68 -60.11 2.54 12.60 H
11104.2 -54.60 -13 -41.60 -65.75 -64.37 2.69 12.46 H
14805.6 -60.89 -13 -47.89 -73.98 -70.74 3.52 13.37 H
Lowest H
3701.4 -50.00 -13 -37.00 -45.83 -56.57 1.67 8.24 vV
5552.1 -30.18 -13 -17.18 -32.84 -37.25 2.65 9.72 V
7402.8 -58.95 -13 -45.95 -63.35 -68.09 2.46 11.60 V
9253.5 -51.84 -13 -38.84 -58.89 -61.9 2.54 12.60 vV
11104.2 -56.42 -13 -43.42 -67.41 -66.19 2.69 12.46 vV
14805.6 -59.24 -13 -46.24 -72.43 -69.09 3.52 13.37 V
3762 -54.58 -13 -41.58 -50.2 -61.21 1.69 8.31 H
5640 -39.66 -13 -26.66 -42.64 -46.71 2.71 9.76 H
7518 -58.32 -13 -45.32 -62.32 -67.71 2.42 11.81 H
9399 -47.31 -18 -34.31 -54.12 -57.28 2.57 12.54 H
H
H
Middle H
3762 -53.96 -18 -40.96 -49.59 -60.59 1.69 8.31 \
5640 -33.26 -18 -20.26 -36.12 -40.31 2.71 9.76 \
7518 -57.62 -13 -44.62 -61.75 -67.01 2.42 11.81 V
9399 -46.84 -13 -33.84 -54 -56.81 2.57 12.54 V
\
\
3816 -54.43 -18 -41.43 -49.97 -61.11 1.70 8.38 H
5724 -41.53 -18 -28.53 -44.83 -48.57 2.75 9.79 H
7638 -60.65 -13 -47.65 -65.16 -70.15 2.38 11.88 H
9546 -38.64 -13 -25.64 -45.46 -48.51 2.60 12.47 H
11457 -55.41 -13 -42.41 -67.69 -65.04 2.68 12.32 H
15268 -58.75 -13 -45.75 -72.65 -69.02 3.71 13.98 H
Highest H
3816 -51.68 -13 -38.68 -47.23 -58.36 1.70 8.38 V
5724 -34.63 -13 -21.63 -38.02 -41.67 2.75 9.79 V
7638 -60.81 -13 -47.81 -65.65 -70.31 2.38 11.88 V
9546 -41.72 -13 -28.72 -49.01 -51.59 2.60 12.47 V
11457 -58.06 -13 -45.06 -70.22 -67.69 2.68 12.32 V
15268 -56.74 -13 -43.74 -70.72 -67.01 3.71 13.98 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 2 / 3MHz / QPSK
.. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -52.44 -13 -39.44 -48.16 -59.01 1.67 8.24 H
5550 -33.64 -13 -20.64 -36.22 -40.71 2.65 9.72 H
7404 -61.56 -13 -48.56 -65.64 -70.71 2.46 11.61 H
9252 -48.45 -13 -35.45 -55.02 -58.51 2.54 12.60 H
11100 -53.55 -13 -40.55 -64.57 -63.32 2.69 12.46 H
16654 -53.75 -13 -40.75 -69.15 -62.21 3.93 12.38 H
Lowest H
3702 -47.76 -13 -34.76 -43.48 -54.33 1.67 8.24 v
5550 -30.64 -13 -17.64 -33.18 -37.71 2.65 9.72 v
7404 -58.29 -13 -45.29 -62.51 -67.44 2.46 11.61 v
9252 -51.62 -13 -38.62 -58.38 -61.68 2.54 12.60 %
11100 -57.14 -13 -44.14 -67.91 -66.91 2.69 12.46 %
16654 -56.55 -13 -43.55 -71.29 -65.01 3.93 12.38 v
3756 -54.67 -13 -41.67 -50.38 -61.29 1.68 8.31 H
5634 -39.23 -13 -26.23 -42.24 -46.28 2.70 9.75 H
7518 -58.66 -13 -45.66 -62.61 -68.05 2.42 11.81 H
9399 -44.92 -13 -31.92 -51.7 -54.89 2.57 12.54 H
H
H
Middle H
3756 -52.39 -13 -39.39 -48.04 -59.01 1.68 8.31 v
5634 -33.96 -13 -20.96 -36.81 -41.01 2.70 9.75 v
7518 -56.38 -13 -43.38 -60.48 -65.77 2.42 11.81 v
9399 -48.02 -13 -35.02 -55.16 -57.99 257 12.54 v
v
v
3816 -55.33 -13 -42.33 -50.95 -62.01 1.70 8.38 H
5724 -41.67 -13 -28.67 -45.01 -48.71 2.75 9.79 H
7632 -59.38 -13 -46.38 -63.7 -68.87 2.39 11.88 H
9535 -39.27 -13 -26.27 -46.2 -49.15 2.60 12.48 H
11446 -57.37 -13 -44 37 -69.5 -67.01 2.68 12.32 H
15258 -56.13 -13 -43.13 -69.93 -66.39 3.71 13.96 H
. H
Highest ™—3gi6 | 5133 13 3833 | -46.78 | -58.01 1.70 8.38 v
5724 -34.27 -13 -21.27 -37.59 -41.31 2.75 9.79 v
7632 -58.06 -13 -45.06 -62.81 -67.55 2.39 11.88 v
9535 -43.13 -13 -30.13 -50.43 -53.01 2.60 12.48 v
11446 -58.69 -13 -45.69 -70.9 -68.33 2.68 12.32 v
15258 -52.12 -13 -39.12 -66.01 -62.38 3.71 13.96 v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report Report No. :FG6D2925B
LTE Band 2 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -53.76 -13 -40.76 -49.53 -60.33 1.67 8.24 H
5550 -33.95 -13 -20.95 -36.37 -41.02 2.65 9.72 H
7410 -61.43 -13 -48.43 -65.55 -70.59 2.46 11.62 H
9252 -48.05 -13 -35.05 -54.54 -58.11 2.54 12.60 H
11100 -55.28 -13 -42.28 -66.35 -65.05 2.69 12.46 H
16654 -54.12 -13 -41.12 -69.59 -62.58 3.93 12.38 H
Lowest H
3702 -48.44 -13 -35.44 -44.14 -55.01 1.67 8.24 vV
5550 -30.28 -13 -17.28 -32.82 -37.35 2.65 9.72 V
7404 -59.01 -13 -46.01 -63.25 -68.16 2.46 11.61 V
9252 -51.29 -13 -38.29 -58.21 -61.35 2.54 12.60 vV
11100 -57.04 -13 -44.04 -67.95 -66.81 2.69 12.46 vV
16654 -55.25 -13 -42.25 -70.16 -63.71 3.93 12.38 V
3756 -55.66 -13 -42.66 -51.31 -62.28 1.68 8.31 H
5634 -40.96 -13 -27.96 -43.74 -48.01 2.70 9.75 H
7512 -58.73 -13 -45.73 -62.85 -68.11 2.43 11.81 H
9388 -45.96 -13 -32.96 -52.72 -55.94 2.57 12.54 H
11268 -58.31 -13 -45.31 -69.77 -68.02 2.68 12.39 H
15027 -55.98 -13 -42.98 -68.84 -66.01 3.61 13.64 H
Middle H
3756 -53.39 -18 -40.39 -48.81 -60.01 1.68 8.31 \
5634 -34.96 -18 -21.96 -37.88 -42.01 2.70 9.75 \
7512 -57.67 -13 -44.67 -61.92 -67.05 2.43 11.81 V
9388 -49.01 -13 -36.01 -56.12 -58.99 2.57 12.54 V
11268 -59.31 -18 -46.31 -70.82 -69.02 2.68 12.39 \
15027 -54.38 -18 -41.38 -67.55 -64.41 3.61 13.64 \
3810 -54.02 -18 -41.02 -49.6 -60.69 1.70 8.37 H
5718 -43.47 -18 -30.47 -46.95 -50.51 2.75 9.79 H
7632 -59.22 -13 -46.22 -63.73 -68.71 2.39 11.88 H
9525 -40.32 -13 -27.32 -47.25 -50.21 2.60 12.49 H
11436 -56.57 -13 -43.57 -68.83 -66.21 2.68 12.33 H
15247 -57.56 -13 -44.56 -71.11 -67.81 3.70 13.95 H
Highest H
3810 -50.44 -13 -37.44 -46.06 -57.11 1.70 8.37 V
5718 -36.98 -13 -23.98 -40.31 -44.02 2.75 9.79 V
7620 -57.33 -13 -44.33 -61.85 -66.81 2.39 11.87 V
9525 -43.04 -13 -30.04 -50.26 -52.93 2.60 12.49 V
11436 -58.38 -13 -45.38 -70.37 -68.02 2.68 12.33 V
15247 -55.46 -13 -42.46 -69.04 -65.71 3.70 13.95 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 2 / 10MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -53.45 -13 -40.45 -49.1 -60.02 1.67 8.24 H
5550 -35.98 -13 -22.98 -38.59 -43.05 2.65 9.72 H
7404 -61.62 -13 -48.62 -65.69 -70.77 2.46 11.61 H
9252 -49.55 -13 -36.55 -55.99 -59.61 2.54 12.60 H
11100 -56.27 -13 -43.27 -67.23 -66.04 2.69 12.46 H
16654 -55.55 -13 -42.55 -70.88 -64.01 3.93 12.38 H
Lowest H
3702 -48.65 -13 -35.65 -44.41 -55.22 1.67 8.24 vV
5550 -32.44 -13 -19.44 -34.95 -39.51 2.65 9.72 V
7404 -57.36 -13 -44.36 -61.51 -66.51 2.46 11.61 V
9252 -51.53 -13 -38.53 -58.39 -61.59 2.54 12.60 vV
11100 -58.04 -13 -45.04 -68.82 -67.81 2.69 12.46 vV
16654 -57.95 -13 -44.95 -72.8 -66.41 3.93 12.38 V
3750 -55.39 -13 -42.39 -50.79 -62.01 1.68 8.30 H
5628 -43.06 -13 -30.06 -45.8 -50.11 2.70 9.75 H
7500 -60.02 -13 -47.02 -63.94 -69.39 2.43 11.80 H
9378 -43.83 -13 -30.83 -50.56 -53.82 2.56 12.55 H
H
H
Middle H
3750 -52.53 -18 -39.53 -48.27 -59.15 1.68 8.30 \
5628 -39.96 -18 -26.96 -41.81 -47.01 2.70 9.75 \
7500 -57.68 -13 -44.68 -61.77 -67.05 2.43 11.80 V
9378 -46.82 -13 -33.82 -53.97 -56.81 2.56 12.55 V
\
\
3804 -51.34 -18 -38.34 -46.7 -58.01 1.70 8.36 H
5700 -40.29 -18 -27.29 -43.36 -47.33 2.74 9.78 H
7602 -61.35 -13 -48.35 -65.76 -70.81 2.40 11.86 H
9504 -42.97 -13 -29.97 -49.71 -52.88 2.59 12.50 H
1404 -54.49 -13 -41.49 -66.61 -58.33 0.87 4.70 H
15205 -54.81 -13 -41.81 -68.36 -65.01 3.68 13.89 H
Highest H
3804 -48.38 -13 -35.38 -44.06 -55.05 1.70 8.36 V
5700 -36.17 -13 -23.17 -39.29 -43.21 2.74 9.78 V
7602 -57.69 -13 -44.69 -62.31 -67.15 2.40 11.86 V
9504 -44.81 -13 -31.81 -52.01 -54.72 2.59 12.50 V
1404 -56.65 -13 -43.65 -68.67 -60.49 0.87 4.70 V
15205 -52.37 -13 -39.37 -66.27 -62.57 3.68 13.89 V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 2/ 15MHz / QPSK
.. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -54.64 -13 -41.64 -50.27 -61.21 1.67 8.24 H
5550 -35.61 -13 -22.61 -38.1 -42.68 2.65 9.72 H
7404 -61.39 -13 -48.39 -65.48 -70.54 2.46 11.61 H
9252 -48.48 -13 -35.48 -54.94 -58.54 2.54 12.60 H
11110 -53.92 -13 -40.92 -65.11 -63.69 2.69 12.46 H
16654 -54.75 -13 -41.75 -70.13 -63.21 3.93 12.38 H
Lowest H
3702 -49.02 -13 -36.02 -44.78 -55.59 1.67 8.24 V
5550 -31.95 -13 -18.95 -34.39 -39.02 2.65 9.72 V
7404 -58.36 -13 -45.36 -62.66 -67.51 2.46 11.61 V
9252 -51.56 -13 -38.56 -58.49 -61.62 2.54 12.60 V
11110 -57.11 -13 -44 11 -67.96 -66.88 2.69 12.46 V
16654 -57.13 -13 -44.13 -71.89 -65.59 3.93 12.38 V
3750 -53.97 -13 -40.97 -49.63 -60.59 1.68 8.30 H
3622 -44.27 -13 -31.27 -47.06 -50.77 1.64 8.15 H
7494 -61.03 -13 -48.03 -65.02 -70.39 2.43 11.79 H
9367 -46.67 -13 -33.67 -53.28 -56.66 2.56 12.55 H
14985 -59.27 -13 -46.27 -72.16 -69.26 3.59 13.58 H
16864 -59.81 -13 -46.81 -75.56 -68.55 3.90 12.64 H
Middle H
3750 -52.49 -13 -39.49 -48.27 -59.11 1.68 8.30 v
5622 -37.52 -13 -24.52 -40.33 -44.57 2.70 9.75 v
7494 -57.35 -13 -44.35 -61.37 -66.71 2.43 11.79 V
9367 -47.52 -13 -34.52 -54.64 -57.51 2.56 12.55 V
14985 -57.03 -13 -44.03 -70.18 -67.02 3.59 13.58 v
16864 -60.48 -13 -47.48 -76.18 -69.22 3.90 12.64 v
3792 -53.01 -13 -40.01 -48.58 -59.66 1.70 8.35 H
5688 -39.67 -13 -26.67 -42.84 -46.71 2.73 9.78 H
7584 -61.56 -13 -48.56 -65.82 -71.01 2.40 11.85 H
9483 -43.07 -13 -30.07 -49.89 -52.99 2.59 12.51 H
11373 -55.61 -13 -42.61 -67.52 -65.28 2.68 12.35 H
15163 -57.55 -13 -44 55 -70.92 -67.71 3.67 13.83 H
. H
Highest ™300 | 4946 13 36.46 | 4514 | -56.11 1.70 8.35 v
5688 -34.41 -13 -21.41 -37.6 -41.45 2.73 9.78 v
7584 -57.67 -13 -44.67 -62.24 -67.12 2.40 11.85 V
9483 -42.07 -13 -29.07 -52.32 -51.99 2.59 12.51 V
11373 -58.14 -13 -45.14 -69.99 -67.81 2.68 12.35 V
15163 -54.19 -13 -41.19 -67.81 -64.35 3.67 13.83 V
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. :FG6D2925B
LTE Band 2 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -53.65 -13 -40.65 -49.41 -60.22 1.67 8.24 H
5556 -34.92 -13 -21.92 -37.42 -41.99 2.66 9.72 H
7404 -61.96 -13 -48.96 -66.03 -71.11 2.46 11.61 H
9252 -48.95 -13 -35.95 -55.25 -59.01 2.54 12.60 H
11110 -54.25 -13 -41.25 -65.23 -64.02 2.69 12.46 H
16665 -53.57 -13 -40.57 -68.8 -62.04 3.92 12.40 H
Lowest H
3702 -48.47 -13 -35.47 -44.24 -55.04 1.67 8.24 vV
5556 -30.94 -13 -17.94 -33.53 -38.01 2.66 9.72 V
7404 -58.66 -13 -45.66 -62.86 -67.81 2.46 11.61 V
9252 -51.55 -13 -38.55 -58.48 -61.61 2.54 12.60 vV
11110 -56.61 -13 -43.61 -67.6 -66.38 2.69 12.46 vV
16665 -56.11 -13 -43.11 -70.94 -64.58 3.92 12.40 V
3744 -53.54 -13 -40.54 -49.25 -60.15 1.68 8.29 H
5616 -45.01 -13 -32.01 -47.9 -52.06 2.69 9.75 H
7482 -59.78 -13 -46.78 -63.83 -69.11 2.44 11.76 H
9357 -46.02 -13 -33.02 -52.72 -56.02 2.56 12.56 H
H
H
Middle H
3744 -51.40 -18 -38.40 -47.11 -58.01 1.68 8.29 \
5616 -38.99 -18 -25.99 -41.73 -46.04 2.69 9.75 \
7482 -58.79 -13 -45.79 -62.89 -68.12 2.44 11.76 V
9357 -49.01 -13 -36.01 -56.04 -59.01 2.56 12.56 V
V
V
3780 -53.68 -18 -40.68 -49.27 -60.32 1.69 8.34 H
5676 -36.61 -18 -23.61 -39.65 -43.65 2.73 9.77 H
7602 -61.02 -13 -48.02 -65.38 -70.48 2.40 11.86 H
9451 -43.42 -13 -30.42 -50.18 -53.36 2.58 12.52 H
11352 -55.34 -13 -42.34 -67.34 -65.02 2.68 12.36 H
15132 -59.38 -13 -46.38 -72.45 -69.51 3.65 13.78 H
Highest H
3780 -48.78 -13 -35.78 -44.41 -55.42 1.69 8.34 V
5676 -32.57 -13 -19.57 -35.57 -39.61 2.73 9.77 V
7602 -61.56 -13 -48.56 -66 -71.02 2.40 11.86 V
9451 -45.05 -13 -32.05 -52.26 -54.99 2.58 12.52 V
11352 -57.91 -13 -44.91 -69.76 -67.59 2.68 12.36 V
15132 -57.88 -13 -44.88 -71.11 -68.01 3.65 13.78 V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1656 -49.66 -13 -36.66 -37.65 -51.39 0.98 4.86 H
2488 -50.02 -13 -37.02 -43.38 -51.95 1.29 5.36 H
3312 -54.62 -13 -41.62 -50.02 -58.1 1.55 717 H
4144 -50.75 -13 -37.75 -46.7 -55.38 1.84 8.63 H
4968 -60.01 -13 -47.01 -59.72 -65.18 2.32 9.64 H
5800 -60.58 -13 -47.58 -64.44 -65.45 2.80 9.82 H
Lowest H
1656 -48.72 -13 -35.72 -37.18 -50.45 0.98 4.86 vV
2488 -52.99 -13 -39.99 -46.8 -54.92 1.29 5.36 V
3312 -55.53 -13 -42.53 -51.21 -59.01 1.55 717 V
4144 -51.05 -13 -38.05 -47.14 -55.68 1.84 8.63 vV
4968 -58.99 -13 -45.99 -58.52 -64.16 2.32 9.64 vV
5800 -58.08 -13 -45.08 -61.93 -62.95 2.80 9.82 V
1672 -45.90 -13 -32.90 -34.03 -47.58 0.99 4.82 H
2512 -45.89 -13 -32.89 -39.28 -47.86 1.29 5.41 H
3344 -59.46 -13 -46.46 -54.99 -63.07 1.56 7.31 H
4184 -45.51 -18 -32.51 -41.57 -50.13 1.87 8.64 H
5016 -59.08 -13 -46.08 -59.06 -64.28 2.35 9.70 H
5856 -62.08 -13 -49.08 -66.27 -66.94 2.83 9.84 H
Middle H
1672 -45.24 -18 -32.24 -33.83 -46.92 0.99 4.82 \
2512 -47.03 -18 -34.03 -40.88 -49 1.29 5.41 \
3344 -60.20 -13 -47.20 -55.94 -63.81 1.56 7.31 V
4184 -45.71 -13 -32.71 -41.91 -50.33 1.87 8.64 V
5016 -58.37 -18 -45.37 -58.16 -63.57 2.35 9.70 \
5856 -59.32 -18 -46.32 -63.52 -64.18 2.83 9.84 \
1688 -52.64 -18 -39.64 -40.77 -54.27 1.00 4.77 H
2528 -48.95 -18 -35.95 -42.36 -50.92 1.30 5.42 H
3376 -57.85 -13 -44.85 -53.53 -61.59 1.57 7.45 H
4216 -50.40 -13 -37.40 -46.59 -55.01 1.89 8.64 H
5064 -60.73 -13 -47.73 -60.97 -65.91 2.37 9.70 H
5904 -61.95 -13 -48.95 -66.31 -66.8 2.86 9.86 H
Highest H
1688 -50.74 -13 -37.74 -39.33 -52.37 1.00 4.77 V
2528 -48.41 -13 -35.41 -42.31 -50.38 1.30 5.42 V
3376 -57.97 -13 -44.97 -53.78 -61.71 1.57 7.45 V
4216 -49.99 -13 -36.99 -46.31 -54.6 1.89 8.64 V
5064 -59.78 -13 -46.78 -59.84 -64.96 2.37 9.70 V
5904 -59.51 -13 -46.51 -63.88 -64.36 2.86 9.86 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 5 / 3MHz / QPSK
.. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1656 -48.64 -13 -35.64 -36.63 -50.37 0.98 4.86 H
2480 -48.89 -13 -35.89 -42.17 -50.8 1.28 5.34 H
3312 -53.95 -13 -40.95 -49.35 -57.43 1.55 717 H
4136 -49.25 -13 -36.25 -45.13 -53.89 1.84 8.63 H
4968 -59.40 -13 -46.40 -59.11 -64.57 2.32 9.64 H
5792 -59.26 -13 -46.26 -63.12 -64.13 2.79 9.82 H
Lowest H
1656 -47.94 -13 -34.94 -36.4 -49.67 0.98 4.86 %
2480 -49.67 -13 -36.67 -43.39 -51.58 1.28 5.34 v
3312 -55.95 -13 -42.95 -51.63 -59.43 1.55 717 v
4136 -51.87 -13 -38.87 -47.9 -56.51 1.84 8.63 %
4968 -57.02 -13 -44.02 -56.55 -62.19 2.32 9.64 %
5792 -56.12 -13 -43.12 -59.97 -60.99 2.79 9.82 v
1672 -47.82 -13 -34.82 -35.95 -49.5 0.99 4.82 H
2504 -45.24 -13 -32.24 -38.6 -47.2 1.29 5.40 H
3344 -59.20 -13 -46.20 -54.73 -62.81 1.56 7.31 H
4176 -44.19 -13 -31.19 -40.25 -48.81 1.86 8.64 H
5008 -58.55 -13 -45.55 -58.53 -63.76 2.34 9.70 H
5848 -61.78 -13 -48.78 -65.89 -66.64 2.83 9.84 H
Middle H
1672 -46.85 -13 -33.85 -35.44 -48.53 0.99 4.82 v
2504 -46.14 -13 -33.14 -39.95 -48.1 1.29 5.40 v
3344 -58.02 -13 -45.02 -53.76 -61.63 1.56 7.31 v
4176 -46.40 -13 -33.40 -42.6 -51.02 1.86 8.64 v
5008 -58.14 -13 -45.14 -57.93 -63.35 2.34 9.70 v
5848 -59.16 -13 -46.16 -63.28 -64.02 2.83 9.84 v
1688 -52.58 -13 -39.58 -40.71 -54.21 1.00 4.77 H
2528 -48.99 -13 -35.99 -42 4 -50.96 1.30 5.42 H
3368 -58.28 -13 -45.28 -53.89 -61.99 1.56 7.42 H
4216 -50.25 -13 -37.25 -46.44 -54.86 1.89 8.64 H
5056 -61.30 -13 -48.30 -61.54 -66.48 2.37 9.70 H
5896 -62.45 -13 -49.45 -66.81 -67.31 2.85 9.86 H
. H
Highest ™ os8 | -50.36 13 37.36 | -39.95 | -51.99 1.00 477 v
2528 -48.05 -13 -35.05 -41.95 -50.02 1.30 5.42 v
3368 -57.85 -13 -44 .85 -53.62 -61.56 1.56 7.42 v
4216 -49.25 -13 -36.25 -45.57 -53.86 1.89 8.64 v
5056 -60.68 -13 -47.68 -60.74 -65.86 2.37 9.70 v
5896 -59.77 -13 -46.77 -64.14 -64.63 2.85 9.86 v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 5 / 5MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1656 -47.51 -13 -34.51 -35.5 -49.24 0.98 4.86 H
2480 -48.17 -13 -35.17 -41.45 -50.08 1.28 5.34 H
3304 -57.79 -13 -44.79 -53.19 -61.23 1.54 7.14 H
4136 -47.71 -13 -34.71 -43.59 -52.35 1.84 8.63 H
4960 -59.28 -13 -46.28 -58.99 -64.44 2.31 9.62 H
5792 -60.35 -13 -47.35 -64.21 -65.22 2.79 9.82 H
Lowest H
1656 -43.49 -13 -30.49 -31.95 -45.22 0.98 4.86 vV
2480 -49.47 -13 -36.47 -43.19 -51.38 1.28 5.34 V
3304 -56.37 -13 -43.37 -52.05 -59.81 1.54 7.14 V
4136 -49.26 -13 -36.26 -45.29 -53.9 1.84 8.63 vV
4960 -58.50 -13 -45.50 -58.03 -63.66 2.31 9.62 vV
5792 -57.32 -13 -44.32 -61.17 -62.19 2.79 9.82 V
1672 -48.68 -13 -35.68 -36.81 -50.36 0.99 4.82 H
2504 -45.80 -13 -32.80 -39.16 -47.76 1.29 5.40 H
3336 -58.74 -13 -45.74 -54.21 -62.32 1.55 7.28 H
4176 -45.25 -13 -32.25 -41.31 -49.87 1.86 8.64 H
5008 -57.90 -13 -44.90 -57.88 -63.11 2.34 9.70 H
5840 -61.11 -13 -48.11 -65.22 -65.98 2.82 9.84 H
Middle H
1672 -45.47 -18 -32.47 -34.06 -47.15 0.99 4.82 \
2504 -45.23 -18 -32.23 -39.04 -47.19 1.29 5.40 \
3336 -57.88 -13 -44.88 -53.6 -61.46 1.55 7.28 V
4176 -44.78 -13 -31.78 -40.98 -49.4 1.86 8.64 V
5008 -57.02 -18 -44.02 -56.81 -62.23 2.34 9.70 \
5840 -58.82 -18 -45.82 -62.94 -63.69 2.82 9.84 \
1688 -48.99 -18 -35.99 -37.12 -50.62 1.00 4.77 H
2528 -51.68 -18 -38.68 -45.09 -53.65 1.30 5.42 H
3368 -59.26 -13 -46.26 -54.87 -62.97 1.56 7.42 H
4208 -49.34 -13 -36.34 -45.53 -53.95 1.88 8.64 H
5048 -60.89 -13 -47.89 -61.04 -66.08 2.36 9.70 H
H
Highest H
1688 -46.90 -13 -33.90 -35.49 -48.53 1.00 4.77 V
2528 -50.27 -13 -37.27 -44.17 -52.24 1.30 5.42 V
3368 -58.68 -13 -45.68 -54.45 -62.39 1.56 7.42 V
4208 -48.84 -13 -35.84 -45.16 -53.45 1.88 8.64 V
5048 -60.51 -13 -47.51 -60.48 -65.7 2.36 9.70 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 5 / 10MHz / QPSK
i Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -44.33 -13 -31.33 -32.17 -46.09 0.98 4.89 H
2472 -46.51 -13 -33.51 -39.79 -48.39 1.28 5.32 H
3296 -61.27 -13 -48.27 -56.6 -64.68 1.54 7.10 H
4120 -49.63 -13 -36.63 -45.51 -54.27 1.83 8.62 H
H
H
Lowest H
1648 -41.63 -13 -28.63 -29.94 -43.39 0.98 4.89 V
2472 -48.25 -13 -35.25 -41.97 -50.13 1.28 5.32 V
3296 -62.67 -13 -49.67 -58.33 -66.08 1.54 7.10 V
4120 -51.03 -13 -38.03 -47.06 -55.67 1.83 8.62 V
%
v
1664 -50.62 -13 -37.62 -38.61 -52.33 0.98 4.84 H
2496 -46.11 -13 -33.11 -39.47 -48.06 1.29 5.39 H
3328 -56.37 -13 -43.37 -51.84 -59.91 1.55 7.24 H
4160 -46.30 -13 -33.30 -42.31 -50.93 1.85 8.63 H
4992 -58.70 -13 -45.70 -57.6 -63.9 2.33 9.68 H
5824 -60.93 -13 -47.93 -64.96 -65.8 2.81 9.83 H
Middle H
1664 -47 .44 -13 -34.44 -35.9 -49.15 0.98 4.84 v
2496 -46.45 -13 -33.45 -40.26 -48.4 1.29 5.39 v
3328 -56.11 -13 -43.11 -51.83 -59.65 1.55 7.24 V
4160 -47.25 -13 -34.25 -43.4 -51.88 1.85 8.63 V
4992 -56.32 -13 -43.32 -56.02 -61.52 2.33 9.68 v
5824 -57.45 -13 -44 .45 -61.48 -62.32 2.81 9.83 v
1680 -46.17 -13 -33.17 -34.3 -47.82 0.99 4.80 H
2520 -51.01 -13 -38.01 -44.4 -52.98 1.30 5.42 H
3360 -59.53 -13 -46.53 -55.14 -63.2 1.56 7.38 H
4200 -47 .50 -13 -34.50 -43.63 -52.11 1.88 8.64 H
5040 -61.55 -13 -48.55 -61.7 -66.74 2.36 9.70 H
H
High H
'ghest ™ 1680 | -45.74 13 3274 | -3433 | -47.39 0.99 4.80 v
2520 -52.19 -13 -39.19 -46.04 -54.16 1.30 5.42 V
3360 -61.54 -13 -48.54 -57.31 -65.21 1.56 7.38 V
4200 -47.81 -13 -34.81 -44.07 -52.42 1.88 8.64 V
5040 -60.23 -13 -47.23 -60.2 -65.42 2.36 9.70 V
v
v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (53:1) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -42.83 -25 -17.83 -42.56 -50.19 2.34 9.70 H
7500 -48.32 -25 -23.32 -52.23 -57.69 2.43 11.80 H
10008 -45.77 -25 -20.77 -53.39 -55.28 2.70 12.20 H
15012 -50.32 -25 -25.32 -62.81 -60.33 3.60 13.62 H
H
H
Lowest H
5004 -42.29 -25 -17.29 -41.83 -49.65 2.34 9.70 vV
7500 -41.55 -25 -16.55 -45.69 -50.92 2.43 11.80 V
10008 -48.98 -25 -23.98 -56.58 -58.49 2.70 12.20 V
15012 -57.82 -25 -32.82 -60.74 -67.83 3.60 13.62 vV
vV
V
5064 -42.42 -25 -17.42 -42.32 -49.75 2.37 9.70 H
7596 -39.65 -25 -14.65 -43.85 -49.11 2.40 11.86 H
10134 -48.67 -25 -23.67 -56.54 -58.23 2.70 12.25 H
15192 -46.28 -25 -21.28 -59.63 -56.47 3.68 13.87 H
H
H
Middle H
5064 -42.32 -25 -17.32 -42.05 -49.65 2.37 9.70 \
7596 -39.38 -25 -14.38 -43.84 -48.84 2.40 11.86 \
10134 -50.57 -25 -25.57 -58.41 -60.13 2.70 12.25 V
15192 -45.13 -25 -20.13 -58.72 -55.32 3.68 13.87 V
\
\
5130 -39.73 -25 -14.73 -40.25 -47.02 2.41 9.70 H
7698 -41.88 -25 -16.88 -46.5 -51.43 2.37 11.92 H
15390 -44.92 -25 -19.92 -59.16 -55.31 3.76 14.15 H
H
H
H
Highest H
5130 -40.23 -25 -15.23 -40.31 -47.52 2.41 9.70 V
7698 -40.96 -25 -15.96 -45.86 -50.51 2.37 11.92 V
15390 -45.46 -25 -20.46 -59.68 -55.85 3.76 14.15 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. :FG6D2925B
LTE Band 7 / 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -42.32 -25 -17.32 -41.9 -49.68 2.34 9.70 H
7500 -48.26 -25 -23.26 -52.04 -57.63 2.43 11.80 H
10008 -48.74 -25 -23.74 -56.46 -58.25 2.70 12.20 H
15012 -48.33 -25 -23.33 -61.03 -58.34 3.60 13.62 H
H
H
Lowest H
5004 -41.60 -25 -16.60 -41.13 -48.96 2.34 9.70 vV
7500 -40.68 -25 -15.68 -44.78 -50.05 2.43 11.80 V
10008 -50.46 -25 -25.46 -58.03 -59.97 2.70 12.20 V
15012 -47.98 -25 -22.98 -60.96 -57.99 3.60 13.62 vV
Vv
V
5064 -41.69 -25 -16.69 -41.68 -49.02 2.37 9.70 H
7590 -45.36 -25 -20.36 -49.6 -54.81 2.40 11.85 H
10116 -50.37 -25 -25.37 -58.22 -59.92 2.70 12.25 H
15192 -49.41 -25 -24.41 -62.83 -59.6 3.68 13.87 H
H
H
Middle H
5064 -40.11 -25 -15.11 -39.93 -47.44 2.37 9.70 \
7590 -42.16 -25 -17.16 -46.65 -51.61 2.40 11.85 \
10116 -50.05 -25 -25.05 -57.88 -59.6 2.70 12.25 V
15192 -48.24 -25 -23.24 -61.78 -58.43 3.68 13.87 V
V
V
5124 -41.88 -25 -16.88 -42.2 -49.17 2.41 9.70 H
7680 -46.48 -25 -21.48 -51.03 -56.02 2.37 11.91 H
10242 -53.29 -25 -28.29 -61.45 -62.89 2.69 12.30 H
15372 -47.48 -25 -22.48 -61.61 -57.85 3.75 14.12 H
H
H
Highest H
5124 -41.66 -25 -16.66 -41.84 -48.95 2.41 9.70 V
7680 -46.18 -25 -21.18 -50.97 -55.72 2.37 11.91 V
10242 -51.83 -25 -26.83 -59.86 -61.43 2.69 12.30 V
15372 -47.91 -25 -22.91 -62.06 -58.28 3.75 14.12 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. :FG6D2925B
LTE Band 7 / 15MHz / QPSK
_— Over SPA S.G. TX Cable |TX Antenna —
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -39.55 -25 -14.55 -39.32 -46.91 2.34 9.70 H
7500 -39.25 -25 -14.25 -43.03 -48.62 2.43 11.80 H
10008 -47.66 -25 -22.66 -55.26 -57.17 2.70 12.20 H
15012 -46.73 -25 -21.73 -59.43 -56.74 3.60 13.62 H
H
H
Lowest H
5004 -40.84 -25 -15.84 -40.39 -48.2 2.34 9.70 vV
7500 -38.69 -25 -13.69 -42.81 -48.06 2.43 11.80 V
10008 -47.08 -25 -22.08 -54.63 -56.59 2.70 12.20 V
15012 -48.27 -25 -23.27 -61.23 -58.28 3.60 13.62 vV
vV
V
5058 -42.08 -25 -17.08 -42.05 -49.41 2.37 9.70 H
7584 -38.98 -25 -13.98 -43.22 -48.43 2.40 11.85 H
10116 -50.28 -25 -25.28 -58.17 -59.83 2.70 12.25 H
15174 -46.46 -25 -21.46 -59.84 -56.63 3.67 13.84 H
H
H
Middle H
5058 -41.06 -25 -16.06 -40.89 -48.39 2.37 9.70 \
7584 -38.64 -25 -13.64 -43.14 -48.09 2.40 11.85 \
10116 -49.03 -25 -24.03 -56.81 -58.58 2.70 12.25 V
15174 -45.48 -25 -20.48 -59.03 -55.65 3.67 13.84 V
\
\
5112 -40.73 -25 -15.73 -40.96 -48.03 2.40 9.70 H
7668 -40.66 -25 -15.66 -45.12 -50.19 2.38 11.90 H
15336 -46.84 -25 -21.84 -60.83 -57.17 3.74 14.07 H
H
H
H
Highest H
5112 -40.72 -25 -15.72 -40.81 -48.02 2.40 9.70 V
7668 -40.76 -25 -15.76 -45.47 -50.29 2.38 11.90 V
15336 -47.37 -25 -22.37 -61.44 -57.7 3.74 14.07 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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v is. FCC RF Test Report Report No. :FG6D2925B
LTE Band 7 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EI::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -39.95 -25 -14.95 -39.71 -47.31 2.34 9.70 H
7506 -39.07 -25 -14.07 -42.99 -48.45 2.43 11.80 H
10008 -47.63 -25 -22.63 -55.25 -57.14 2.70 12.20 H
15012 -46.47 -25 -21.47 -59.06 -56.48 3.60 13.62 H
H
H
Lowest H
5004 -40.14 -25 -15.14 -39.61 -47.5 2.34 9.70 vV
7506 -38.76 -25 -13.76 -42.9 -48.14 2.43 11.80 V
10008 -47.66 -25 -22.66 -55.25 -57.17 2.70 12.20 V
15012 -47.44 -25 -22.44 -60.42 -57.45 3.60 13.62 vV
Vv
V
5052 -39.55 -25 -14.55 -39.47 -46.88 2.37 9.70 H
7578 -38.86 -25 -13.86 -43.08 -48.3 2.40 11.85 H
10098 -48.98 -25 -23.98 -56.8 -58.52 2.70 12.24 H
15156 -47.78 -25 -22.78 -61 -57.94 3.66 13.82 H
H
H
Middle H
5052 -40.28 -25 -15.28 -39.92 -47.61 2.37 9.70 \
7578 -38.28 -25 -13.28 -42.71 -47.72 2.40 11.85 \
10098 -49.32 -25 -24.32 -56.98 -58.86 2.70 12.24 V
15156 -48.88 -25 -23.88 -62.3 -59.04 3.66 13.82 V
V
V
5100 -42.33 -25 -17.33 -42.49 -49.64 2.39 9.70 H
7656 -41.28 -25 -16.28 -45.79 -50.79 2.38 11.89 H
10206 -50.46 -25 -25.46 -58.51 -60.05 2.70 12.28 H
15300 -46.08 -25 -21.08 -59.98 -56.38 3.72 14.02 H
H
H
Highest H
5100 -40.84 -25 -15.84 -40.85 -48.15 2.39 9.70 V
7656 -40.98 -25 -15.98 -45.72 -50.49 2.38 11.89 V
10206 -51.88 -25 -26.88 -59.86 -61.47 2.70 12.28 V
15300 -46.87 -25 -21.87 -60.75 -57.17 3.72 14.02 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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